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 The parts catalog covers the 335, 435N and 435W ' :
Com Attachments.

The 435N is designed for 28 or 30 inch rows on 95 and
105 Combines.

The 435W is designed for 36, 38, and 40 inch rows on
95 and 105 Combmes.

The 335 is designed for 30, 36, 38, and 40 inch rows
on the 55 and 95 Combines, and 36, 38, and 40 inch
rows on the 105 Combine.
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ROW UNIT FRAME AND STAND
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Key Part No. Serial No. Description
i AN 100090 ( - ) Frame, unit
2 N 14264 N ( - )  Plate, timing
3 N 14503 N ( - ) Support, stand
4 144 812 ( - ) Nut, 3/8"
5 12H 304 ( ° . )  Washer, lock, 3/8"
6 3H 1500 ( - ) Bolt, cge., 3/8" x 1"
7 3H 1557 ( - ) Bolt, cge., 3/8" x 1-1/4"
8 ] 20763 N ( - )  Bushing
9 11H 216 ( - )  Pin, cotter, 3/16" x 1"
10 24H 1341 (. - ) Washer, 17/32" x 15/16" x . 060"
11 N 100151 ( - )  Bracket, control rod
12 N 100033 ( - )  Bracket, control rod
13 N 100032 ( - ) Rod, deck plate control
14 N 14524 N ( - )  Pin, stand, lower
15 11H 236 ( - ) Pin, cotter, 1/8" x 1"
16 B 4650 H ( - ) Spring (7 coil)
17 24H 1305 ( - ) Washer, 13/32" x 13/16" x . 060"
18 AN 12859 N ( - ) Stand
19 N 12206 N ( - )  Pin, stand, upper
20 11H 218 ( - )  Pin, cotter, 3/16" x 1-1/2"
21 1SH 2228 ( - ) Screw, cap, 3/8" x 4"
22 AN 12858 N ( - )  Bracket, stand
23 19H 1732 ( - )  Screw, cap, 3/8" x 1-1/4"
customer-Seviiece=biatl - admin@servicemanualperfect.com
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MOUNTING JACK
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Key Part No. Serial No. Description
1 11H 211 ( - )  Pin, cotter, 1/8" x 3/4"
2 ] 13957 HN ¢ - )  Pin, hinge (2 used)
3 28316 A ( - )  Pin, spring locking
4 N 60616 N ( - )  Pin, adjustment
5 AN 12812 N ( - )  Bracket, hitch jack
6 14H 809 ( - )y  Nut, 1/2"
7 12H 301 ( - ) Washer, lock, 1/2"
8 19H 1993 ( - ) Screw, cap, 1/2" x 5=1/4"
S AM 11826 M ( - )  Guide, hitch jack
10 24H 1425 ( - ) Washer, 29/32" x 1=1/2" x . 120"
11 N 60617 N ( - ) Race, thrust bearing (2 used)
12 JD 8875 ( - ) Bearing, thrust
13 AM 11827 M ( - )  Screw, welded
14 34H 282 ( - )  Pin, spring, 3/16" x 1"
15 AM 11825 M ( - ) Leg, jack
16 M 17490 M ( - ) Crank .
17 11H 216 ( - }  Pin, cotter, 3/16" x 1"
GATHERER CHAIN GUARD
/ 7
135/ ——12 N 18585
Key Part No, Serial No. Description
1 24H 1327 ( - ) Washer, 15/32" x 1-1/8" x ,090"
2 24H 1308 ( - ) Washer, 13/32" x 1" x .134" (3 used)
3 N 101768 ( - )  Bracket, guard attaching, R.H,
N 101769 ( - )  Bracket, guard attaching, L.H.,
4 28H 1524 ( - ) Spacer, pipe, 3/8" x 5/8"
5 144 813 ( - ) Nut, 7/16"
6 12H 293 ( - )  Washer, lock, 7/16"
7 3H 1531 ( - ) Bolt, cge., 7/16" x 1-3/4"
8 AN101090 ( - ) Guard assembly, gatherer chain
@ 3H 1480 ( - ) Bolt, cge., 3/8" x 1-1/4" (3 used)
10 12H 304 ( - ) Washer, lock, 3/8"
11 14H 812 ( - ) Nut, 3/8"
12 19H 1721 ( - ) Screw, cap, 1/2" x 1-1/2" (2 used)
13 12H 301 ( - ) Washer, lock, 1/2"
14 14H 809 ( - ) Nut, 1/2"
15 24H 1111 ( - )

Washer, 17/32" x 1-1/16" x ,090" (2 used)
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Part No
N 10214
12H 304
144 812
34H 360
344 351
N 13238
N 14374
N 14375
AN 100692
AN 100693
AM 3491
AN 12860
AN 100448
AN 100449
3H 1557
19H 1801
N 10215
N 14t19
N 100818
19H 1936
N 100861
11H 249
N 101179
N 101150
10H 1027
N 101016
AN 100808
AN 100809
N 100858
24H 1273
N 100573
AN 100719
19H 1890
12H 294
144 760
194 1731
N 100870
N 100859
N 100981
144 809
JD 7759
N 101651
24H 1111

GATHERER SUPPORTS, SLIDES, AND SPRINC
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Description
Bolt, spin lock, 3/8" x 1"
Washer, lock, 3/8"
Nut, 3/8"
Pin, spring, 3/8" x 3=-1/4"
Pin, spring, 3/8" x 1-1/2"
Crank, bell
Link, adjustment
Support, bell crank adjustment
Support, gatherer, R.H. (illustrated)
Support, gatherer, L.H.
Seal, oil
Bracket, stalk roll adjustment
Support, stalk roll, R, H. (illustrated) -
Support, stalk roll, L.H.
Bolt, cge., 3/8" x 1-1/4"
Screw, cap, 3/8" x 2"
Nut, spin lock, 3/8"
Support, bearing
Carrier, tightener sprocket
Screw, cap, 3/8" x 3/4"
Tube, spring
Pin, cotter, 1/4" x 2"
Spring, gatherer chain tension
Guide, chain
Bolt, plow, 3/8" x 1-1/4"
Shim, stalk roll adjustment (use as required)
Support, gatherer, R.H.
Support, gatherer, L.H. (illustrated)
Spacer, square
Washer, wear
Washer, cup
Sprocket, tightener, 8-tooth
Screw, cap, 5/8'" x 2=-3/4"
Washer, lock, 5/8"
Nut, 5/8"
Screw, cap, 3/8" x 1"
Washer
Spacer
Tool, spring compression
Nut, 1/2"
Fitting, grease, straight, 1/8"
Shim
Washer, 17/32" x 1-1/16" x , 090"
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GATHERER CHAIN, DRIVE, AND DECK PLATES

Iy,
7

N 20000

Key Part No. . Serial No. Description

1 AN 100698 - Deck plate, R.H. (illustrated)
AN 100699 Deck plate, L. H.

2 3H 1659 Bolt, cge., 1/2" x 1" (2 used)

3 12H 301 Washer, lock, 1/2"

4 144 809 Nut, 1/2"

5 244 1111 Washer, 17/32" x 1=1/16" x . 090" (2 used)

6 N 101106 Filler, gatherer, R.H. (illustrated)
N 101107 Filler, gatherer, L.H.

7 AN 100725 Link, roller

8 AN 100724 Flight assembly

9 AN 100721 Link, coupler, riveted

10 AN 100720 ©
1 N 100901
12 AN 100722
13 10H 1027
14 N 10215 N
15 N 101110
16 AN 101254
AN 101255
17 N 101616

Chain assembly, gatherer

Pin, offset link

Link assembly, offset

Bolt, plow, 3/8" x 1-1/4"

Nut, spin lock, 3/8"

Strap, chain guide

Guide, gatherer chain, R.H. (with N101616 sub. for AN100696)
Guide, gatherer chain, L. H (with N101616 sub. for AN100697)
Strap, chain guide (sub. for N100860)

e e T e e N e L L e Y T L L e e e T
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Part No.
19H 1721
12H 301
14H 809
AN 10065 N
JD 8811
34H 304
34H 354
N 100900
AN 10673 N
N 100799
N 100869
] 18348 N
AN 12865 N
34H 290
34H 334
AN 12861 N
C 3056 E
14H 812
12H 304
3H 1500
] 16027 HN
N 100102
34H 331
34H 286
9313
14533 N
N 14531 N
N 14532 N
N 14798 N
N
N
N
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100695
14393 N
14247 N
14530 N

24H 1346

1SH 1792
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GATHERER CHAIN DRIVE

Serial No.
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Description
Screw, cap, 1/2" x 1-1/2" (3 used)
Washer, lock, 1/2"
Nut, 1/2"
Connector, straight, 1/4"
Bearing (2 used)
Pin, spring, 7/32" x 1-7/8"
Pin, spring, 3/8" x 1-7/8"
Sprocket driven, 7-tooth
Seal (2 used)
Bolt, flat head
Barrel
Washer, wear
Shaft, gatherer drive
Pin, spring, 3/16" x 2"
Pin, spring, 5/16" x 2"
Sprocket, drive, 25-tooth
Flangette (4 used)
Nut, 3/8"
Washer, lock, 3/8"
Bolt, cge., 3/8" x 1" (6 used)
Shim (use as required)
Coupler
Pin, spring, 5/16" x 1-1/2"
Pin, spring, 3/16" x 1-1/2"
Bearing (3 used)
Shaft, outer gatherer drive, 34-19/64" long (435N)
Shaft, inner gatherer drive, 20-13/64" long
Shaft, outer gatherer drive, 42-19/64" long (435W and 335)
Shaft, center gatherer drive, 18-7/64" long (335)
Shaft, outer gatherer drive, 41-3/8" long (435 with 39" row)
Gear, miter, 18-tooth .
Flangette, outer (4 used)
Sprocket, 12-tooth
Washer, 17/32" x 1-3/4" x . 090"
Screw, cap, 1/2" x 1-1/2" (3 used)

Part listed below is an assembly of the parts in this grouping.
(

Barrel, gatherer (consists of N100869, AN10065N, N100799,
12H301, 14H809, and 24H1254) .

clis ot "Lelired ehail :
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Part No.
AN 100472
AN 100473
JD 134
C 3994 E
JD 9314
3H 1500
12H 304
144 812
AN100184
24H 1161
12H 236
14H 79
N 100034
244 1111
3H 1687
12H 301
144 809
AN 13001 N
AN 100707
AN 100703
N 14298 N
AN 12813 N
3H 482
N 100724
N 100725
24H 1305

N 14822 N
N 10215 N
N 100703
N 101206
AN 100493
AN 100144
AN 100145
AN 100689
AN101160
3H 1765
N 10215 N
3H 1540
N 10213 N

FNCNCNAN AN AN AN 7™ . TN N o o PN S e o N P NN N N PN N P N P PN P e, P e, o

FEED BED FRAME, HOUSING, AND AUGERS

Serial No.
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Description
Auger, feed bed, R.H. (illustrated)
Auger, feed bed, L.H.
Tape, redreflective
Flangette (2 used)
Bearing
Bolt, cge., 3/8" x 1" (3 used)
Washer, lock, 3/8" (11 used)
Nut, 3/8" (11 used)
Sprocket, auger drive, 42=tooth
Washer, 13/16" x 1=1/2" x .134"
Washer, lock, 3/4"
Nut, 3/4"
Block, chain tightener
Washer, 17/32" x 1-1/8" x . 060"
Bolt, cge., 1/2" x 2=-1/4"
Washer, lock, 1/2"
Nut, 1/2"
Frame and housing, feed bed (335)
Frame and housing, feed bed (435N)
Frame and housing, feed bed (435W)
Strap
Bracket, lift cylinder
Bolt, cge., 1/2" x 5=1/2"
Depressor, auger, R.H.
Depressor, auger, L. H.
Washer, 13/32" x 13/16" x . 060"
Chain, roller, type 50, 5/8" pitch, 81 links (assemble from three

AP6095H, one AP6093H, and one P20352H)

Screw, spin lock, 3/8" x 3/4" (4 used)
Nut, spin lock, 3/8" ’
Gusset, auger depressor (335)
Gusset, auger depressor (435)
Gusset assembly (335 only)
Support, auger bearing, R.H. (335)
Support, auger bearing, L. H. (335)
Liner, auger housing (335)
Liner, auger housing (435) (illustrated)
Bolt, cge., 3/8" x 3/4" (4 used)

" Nut, spin lock, 3/8"

Bolt, cge., 5/16" x 3/4" (5 used)
Nut, spin lock, 5/16"

.

C-1056-(Jan-69) Litho in U.S.A.  _
customer sevice

email:

admin@servicemanualperfect.com



Attachments, Corn =- 335 and 435 9

STALK ROLLS AND TRASH KNIVES
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Key Part No. Serial No. Description
1 N 14118 N ( - )  Point, stalk roll (8 used)
2 34H 331 ( - ) Pin, spring, 5/16" x 1-1/2" (8 used)
3 344 286 ( - ) Pin, spring, 3/16" x 1-1/2" (8 used)
4 AN 10692 N ( - ) Seal
5 JD 9816 ( - )  Bearing
6 JD 5800 ( - ) Fitting, multi-luber (8 used)
7 N 14122 N ( - ) Bracket, stalk roll bearing, R.H. (4 used)
8 N 14120N ( - ) Exte.uszon, flute, stalk roll, lower, R.H. (4 used)
9 34H 353 ( - )  Pin, spring, 3/8" x 1-3/4" (8 used)
10 344 303 ( - ) 'Pin, spring, 7/32" x 1-3/4" (8 used)
11 N 14355 N ( - ) - Flute, stalk roll
12 19H 1805 ( - )  Screw, cap, 1/2" x 2-1/4" (4 used)
13 12H 301 ( - )  Washer, lock, 1/2" (4 used)
14 144 809 ( - ) Nut, 1/2" (4 used)
15 AN 12834 N ( - )  Shaft, stalk roll driven (2 used)
16 N 14353 N ( - )  Flute, shear (4 used)
17 19H 1801 ( - ) Screw, cap, 3/8" x 2" (2 used)
18 12H 304 (- - )  Washer, lock, 3/8" (2 used)
19 144 812 ( - )  Nut, 3/8" (2 used)
20 N 14359 N ( - ) Flangette (2 used)
21 N 14639 N ( - )  Washer, upper stalk roll (2 used)
22 12H 236 ( - )  Washer, lock, 3/4" (2 used)
23 144 863 ( - )  Nut, 3/4" (2 used)
24 144 482 ( - ) Nut, jam, 3/4" (2 used)
25 ‘N 14352 N ( - )  Sprocket, 14=tooth
26 3H 1687 ( - ) Bolt, cge., 1/2" x 2-1/4"
27 24H 1111 ( - )  Washer, 17/32" x 1-1/16" x . 090"
28 N 14523 N ( - ) Spacer, trash knife support
29 N 14406 N ( - )  Support, trash knife
30 3H 1487 ( - ) Bolt, cge., 3/8" x 2" (3 used)
31 N 13800 N ( - ) Knife, trash, 15" (4 used)
32 10H 568 ( - ) Bolt, plow, no. 3 hd., 1/2" x 2-1/2" (2 used)
33 N 14126 N ( - )  Bracket, trash knife support, R.H. (illustrated)
N 14127 N ( - ) Bracket, trash knife support, L.H
34 N 100060 ( - )  Knife, lower stalk roll, R.H.
35 19H 1900 ( - )  Screw, cap, 5/16" x 3/4" (2 used)
36 N 14121 N ( - ) Extension, flute, stalk roll, lower, L.H. (4 used)
37 N 14123 N ( - ) Bracket, stalk roll bearing, L.H. (4 used)
38 AN 12835 N ( - )  Shaft, stalk roll drive (2 used)
39 JD 9314 ( - ) Bearing (4 used)
40 AN 12878 N ( - )  Hose, multi=luber, 10" (4 used)
41 AN 10064 N ( - )  Connector, straight, 1/8" (4 used)
42 JD 7845 ( - ) Adapter, 90° (4 used)
43 E 12379 E ( - )  Nut, hex., 1/8"
44 E 12378 E ( - ) Elbow, 90°
45 N 100061 ( - )  Knife, lower stalk roll, L.H.
46 12H 303 ( - )  Washer, lock, 5/16"
47 24H 1136 ( - )  Washer, 11/32" x 11/16" 'x . 060" (2 used)
cuStsnefbseviride sématl:  admin@servicemanualperfect.com
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Part No.
N 14352 N
14H 812
12H 304
34 1557
N 14538 N
N 14534 N

............

............

AN 100765
AN 12814 N
N 14290 N
N 10214 N
N 1021S5N
24H 1111
AN 31211 N
N 10082 N
14H 809
12H 301
3H 1589
N 101239
19H 180S
N 100034
19H 1708
12H 294
14H 760
24H 1368
N 14339 N
N 14338 N
AN 13031 N
19H 1847
3H 1500
24H 1367
24H 1365
N 14397 N
N 14396 N
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* See John Deere Red Book Special Parts Catalog

STALK ROLL DRIVE AND GUIDES
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Description

Sprocket, driven, 14-tooth

Nut, 3/8" (2 used)

Washer, lock, 3/8"

Bolt, cge., 3/8" x 1=1/4" (2 used)

Guide, chain, 28" rows (435N and 335)

Guide, chain, 36" rows (435W and 335)

Chain, roller, type 60, 3/4" pitch (435 with 28" rows 113 links,
with 30" rows 118 links, with 36" rows 138 links, with 38" rows

. 146 links, with 40" rows 152 links)

Chain, roller, type 60, 3/4" pitch (335 with 30" rows 74 links for
R.H., 113 links for L. H. ; with 36" rows 82 links for R.H., 129
links for L. H. ; with 38" rows 87 links for R.H., 135 links for
L. H. ; with 40" rows 91 links for R-H., 140 links for L.H.)

Shield, drive (435)

Shield, drive (335)

Sprocket, drive, 28-tooth

Screw, spin lock, 3/8" x 1" (6 used)

Nut, spin lock, 3/8"

Washer, 17/32" x 1=1/16" x . 090"

Sprocket, idler, 15-tooth (2 used)

Sleeve, idler

Nut, 1/2"

Washer, lock, 1/2"

Bolt, cge., 1/2" x 2"

Clip, guide (2 used)

Screw, cap, 1/2" x 2-1/4"

Block, chain tightener

Screw, cap, 5/8" x 1=-3/4"

Washer, lock, 5/8"

Nut, 5/8" .

Washer, 21/32" x 1=5/16" x . 090"

Bracket, idler, L.H. (illustrated)

Bracket, idler, R.H.

Bracket, roll idler, R.H. (335)

Screw, cap, 5/8" x 2=1/2" (2 used) (335)

Bolt, cge., 3/8" x 1" (335)

Washer, 21/32" x 1-1/4" x . 250" (335)

Washer, 21/32" x 1" x . 090" (335)

Guide, - chain, L.H.

Guide, chain, R.H.

PC-1056-(Feb-68) Litho in U,S.A.
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N 18128

Part No.
344 349
N 100152
144 826
N 101550

N 10214 N
N 10215 N
3H 1765
12H 304
14H 812
AN 12871 N
P 46628 H
N 14411 N
19H 1732
AN 12876 N
AN 12877 N
11H 218
N 14410N
] 21444 N
19H - 1800
24H 1305
N 14618 N
3H 1500
19H 1731
N 101330
AN 12897 N
N 100149
BP 12233 E
N 100148
N 100584
N 100694
N 100150
24H 1341
11H 216
AN 100295
N 14616 N

N~~~
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DECK PLATE AND STALK ROLL CONTROLS

Serial No.

N Nt Nt Nt ot N it "t Nt ot e i ekl s st ot e " i P i D e P " P P " e N - e

Description

‘Pin, spring, 3/8" x 1-1/4"

Rod, adjustment (4 used on 435, 3 used on 335)

Nut, jam, 1/2"

Linkage, deck plate control (6 used on 335, 8 used on 435) (sub.
for AN100125)

Screw, spin=lock, 3/8" x 1" (2 used)

Nut, spin-lock, 3/8" (2 used)

Bolt, cge., 3/8" x 3/4" (2 used)

Washer, lock, 3/8" (2 used)

Nut, 3/8" (2 used)

Quadrant

Ball, lever (2 used)

Lever, stalk roll and deck plate (2 used)

Screw, cap, 3/8" x 1=1/4" (4 used)

Lever, control, R.H.

Lever, control, L.H.

Pin, cotter, 3/16" x 1-1/2"

Pin, control lever

Washer

Screw, cap, 3/8" x 1=-1/2"

Washer, 13/32" x 13/16" x . 060"

Linkage, control (4 used)

Bolt, cge., 3/8" x 1" (3 used)

Screw, cap, 3/8" x 1" (2 used)

Support, rockshaft (2 used on 435, 1 used on 335)

Rockshaft (435)

Link, deck plate control (4 used)

Nut, elastic stop, 3/8" (4 used)

Bracket, linkage (R.H. and L.H. on 435, L.H. on 335)

Bracket, linkage (R.H. on 335 only)

Bracket, linkage (435W with 39" rows)

Rod, deck plate control

Washer, 17/32" x 15/16" x . 060"

Pin, cotter, 3/16" x 1"

Rockshaft (335)

Bracket, rockshaft mounting

PC-1056-(Feb-68) Litho in U,S.A,
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Attachments, Corn -~ 335; and 435

Key
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i1
12
13

14

Part No.
AN100749
AN100748
AN 13014 N
3H 1765
12H 304
14H 812
AN 12687 N
AN 12685 N
AN 13017 N
AN100576
N 14221 N
N 14216 N
N 14807 N
N 14218 N
N 14213 N
N 14778 N
AN 12697 N
AN 12696 N
AN 13016 N
N 101191
N 101190
N 14776 N
3H 1500
24H 1305
N 101182
N 101183
N 101180
N 101181
N 14782 N
N 147833 N
AN 12688 N
AN 12689 N

N 18627

HOUSING, COVER, AND BULKHEAD (Cross Auger)

AAAA'\A"AARRRAA"ARAA'_NA'\"NAV\AAAAA’\A

Serial No.

ww\.‘vvvvvvvvvvvvvvvvvvwvvwvvwv\-‘vv

Description
Support, cross auger (435N) (illustrated)
Support, cross auger (435W)
Support, cross auger (335)
Bolt, cge., 3/8" x 3/4"
Washer, lock, 3/8"
Nut, 3/8"
Door, cross auger (435N) (illustrated)
Door, cross auger (435W)
Door, cross auger (335)
Filler, center, cross auger
Hinge, door (435N) (illustrated)
Hinge, door (435W)
Hinge, door (335)
Pin, hinge (435N) (illustrated)
Pin, hinge (435W)
Pin, hinge (335)
Cover, trash mover (435N) (illustrated)
Cover, trash mover (435W)
Cover, trash mover (335)
Stripper, cross auger (435N) (illustrated)
Stripper, cross auger (435W)
Stripper, cross auger (335)
Bolt, cge., 3/8" x 1"
Washer, 13/32" x 13/16" x . 060"
Housing, cross auger, R.H. (435N) (illustrated)
Housing, cross auger, L.H. (435N)
Housing, cross auger, R H. (435W)
Housing, cross auger, L.H. (435W)
Housing, cross auger, R.H. (335)
Housing, cross auger, L. H. (335)
Bulkhead, upper, R H. (illustrated)
Bulkhead, upper, L.H. )

PC-1056-(Feb-68) Litho in U,S.A,
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CROSS AUGER, SHIELD, AND DRIVE

Key Part No, Serial No, Description
1 N 100700 - Shield, outer bulkhead, R,H.
N 100701 Shield, outer bulkhead, L,H.,
2 14H 794 Nut, 3/4"
3 12H 236 Washer, lock, 3/4"
4 N 14639 N Washer
5 AN 100485 Sprocket, 30-tooth :
6 N 14247 N ‘Flangette, bearing (4 used)
7 24H 1499 Washer, 1-9/32" x 2-1/4" x', 134"
8 N 7747 DN Key
9 JD 8552 Bearing
10 JO 8551 Collar
11 AN 100835 Auger, cross (435N) (illustrated)
AN100836 Auger, cross (435W)
AN 100834

Auger, cross (335)
Shaft stub (repairs only)
Bolt, cge., 1/2" x 3-1/4"

12 AN 100484
13 3H 2016

14 JD 8545 Bearing

15 12H 301 Washer, lock, 1/2"
16 14H 809 Nut, 1/2"

17 14H 812 Nut, 3/8"

18 12H 304
19 3H 1500
20 N 100034

21 teesssscsaes

Washer, lock, 3/8"

Bolt, cge., 3/8" x 1"

Block, tightener

Chain, roller, type 50, 5/8" pitch, 70 links (assemble from two
AP609SH and one AP6093H)

Sprocket, 12-tooth

Bolt, cge., 3/8" x 3/4"

Washer, 17/32" x 1-1/16" x , 090"

Spacer, pipe, 1/2" x 3/4"

Bracket, tightener

[ I T N DO D RO D D R DN T RO B R N DO DN N B N D BN}

22 N 14530 N
23 3H 1463
24 24H 1111
25 28H 1628
26 N 10474 N

o~ -~ o~ B e e e e P e D W B Lo W PRy
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14 Attachments, Corn -- 335 and 435

TRASH MOVER
(335 Corn Attachment)

N 17623

Key Part No. Serial No. Description

1 N 14760 N ( - ) Paddle, trash mover (6 used)

2 3H 1519 ( - ) Bolt, cge., 3/8" x 1" (12 used)

3 12H 304 ( - )  Washer, lock, 3/8"

4 14H 812 ( - ) Nut, 3/8"

5 N 14822 N ( - ) Screw, mach., 3/8" x 3/4" (16 used)
6 N 14125 N ( - ) Hub, paddle shaft (2 used)

7 AN 12694 N ( - )  Shaft, trash mover, R.H.

8 N 14775 N ( - ) Support, paddle (3 used)

9 N 14232 N ( - ) Bracket, paddle

10 AN 12695 N ( - )  Shaft, trash mover, L. H,

11 3H 1500 ( - ) Bolt, cge., 3/8" x 1"

12 C 3056 E ( - )  Flangette (2 used)

13 JD 9313 ( - ) Bearing, hex., shaft

14 AN 12699 N ( - ) Sprocket, 32-tooth

15 24H 1346 ( - )  Washer, 17/32" x 1-3/4" x , 120"
16 12H 301 ( - )  Washer, lock, 1/2"

17 19H 1792 ( - ) Screw, cap, 1/2" x 1"
18 N 100701 ( - )  Shield, outer bulkhead, L.H.

N 100700 ( - ) Shield, outer bulkhead, R.H.

19 24H 1111 ( - ) Washer, 17/32" x 1-1/16" x , 090"
20 28H 1628 ( - ) Spacer, pipe, 1/2" x 3/4"

21 N 100034 ( - ) Block, tightener

22 cesecsassans ( - ) Chain, roller, type 50, 5/8" pitch, 72 links (assemble from two

AP6095H, one AP6093H, one P20350H, one P20351H, and one
P20352H)

Bracket, idler

Bolt, cge., 1/2" x 3-1/4"

Nut, 1/2"

Sprocket, 12-tooth

23 N 10474 N
24 3H 2016
25 14H 809
26 N 14530 N

[ I I I
e

PC-1056-(Feb-68) Litho in U,S,A.
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Key Part No.
1 N 14234 N
N 14236 N
2 N 10218 N
3 3H 1480
4 N 14233 N
N 14235 N
5 12H 304
6 14H 812
7 N 100034
8 3H 1519
9 JD 8551

10 C 3056 E
11 JD 8552
12 AN 100767
AN 100769
13 N 7477 DN
14 JD 8545
15 AN 100647
16 N "30644 N
17 12H 236
18 "14H 794
19 N 100701
N 100700
20 N 10474 N
21 3H. 2016
22 12H 301
23 14H - 809
24 N 14530 N
25 ceseccsecnan

N P, P~ S~ S~ P, o~ P~ . P P~ P, P, P, P, PN, P, PN L PN PN P Py T, PN O PN

26 24H 1111
27 24H 1272 (

Serial No.

TRASH MOVER

(435 Corn Attachment)

e e e e e N o s S P st S N et N e P P i e s N e o N ot " " e}

N 17624

Description
Paddle, trash mover (435N)
Paddle, trash mover (435W)
Screw, self tapping
Bolt, cge., 3/8" x 1-1/4"
Support, paddle (435N) (3 used)

" Support, paddle (435W) (3 used)

Washer, lock, 3/8"

Nut, 3/8"

Block, tightener

Bolt, cge., 3/8" x 1"

Collar

Flangette (4 used)

Bearing

Tube assembly, trash mover (435W)
Tube assembly, trash mover (435N)
Key

Bearing

Sprocket 32-tooth

Washer

Washer, lock, 3/4"

Nut, 3/4"

Shield, outer bulkhead, L.H.,
Shield, outer bulkhead, R, H.
Bracket, idler

Bolt, cge., 1/2" x 3-1/4"
Washer, lock, 1/2"

Nut, 1/2" -

Sprocket, 12-tooth

Chain, roller, type 50, 5/8" pitch, 72 links (assemble from two
AP6095H, one AP6093H, one P20350H, one P20357H and one

P20352H)
Washer, 17/32" x 1-1/16" x . 090"
Washer, 9/16" x 1-1/4" x , 250"

PC-1056~(Feb-68) Litho in U,S.A.,



16 Attachments, Corn -- 335 and 435

GATHERER SLIP CLUTCH AND DRIVE

7o

@/ 1

N 18629

Key Part No. Serial No. Description

i AN 12861 N - Sprocket, 25-tooth

2 ceeserssncas - Chain, roller, type 60, 3/4" pitch, 49 links (assemble from one

AB1289H, two AB1290H, two B5234H, and two B5235H)

3 24H 1111 Washer, 17/32" x 1-1/16" x . 090"

4 AN 31211 N Sprocket, idler, 15-tooth

5 N 32237 N Sleeve

6 14H 809 Nut, 1/2"

7 3H 1687 Bolt, cge., 1/2" x 2-1/4"

8 1SH 1792 Screw, cap, 1/2" x 1" (335)

9 12H 301 Washer, lock, 1/2" (335)

12H 236 Washer, lock, 3/4" (435)

10 3H 1500 Bolt, cge., 3/8" x 1"
11 12H 304 Washer, lock, 3/8"
12 14H 812 Nut, 3/8"
13 JD 8552 Bearing

[
'S

24H 1346 Washer, 17/32" x 1-3/4" x , 120" (335)
Washer (435)
Washer, lock, 1-1/8"
Flangette (2 used)
Sprocket, 14-tooth (illustrated) .
Sprocket, 16-tooth (for increasing speed of gatherer chains)
Sprocket, 12-tooth (for decreasing speed of gatherer chains)
Nut, jam, 5/8" (4 used)
Nut, 5/8" (4 used)
Washer, 21/32" x 1-3/8" x , 134" (4 used)
Spring (4 used) (7-1/2 coils)
Retainer, slip clutch jaw
Jaw, slip clutch (2 used)
Key, Woodruff, 5/16" x 1"
Shaft, gatherer drive (435N)
Shaft, gatherer drive (435W)
Shaft, gatherer drive (335) (illustrated)
Washer, thrust
. Nut, 5/16" (2 used)
~ Bushing, slip clutch
Hub, slip clutch, with bushing
Screw, cap, 5/8" x 5" (4 used)
Washer, lock, 5/16" (2 used)
Clip, drive shield (2 used)
Shield, gatherer drive (435N)
Shield, gatherer drive (435W)
Shield, gatherer drive (335)
Bracket, shield
Screw, self-tapping, 5/16" x 3/4" (4 used)
Screw, spin lock, 1/4" (6 used)
Nut, spin lock, 1/4" (6 used)
Pad, shield .
Screw, cap, 5/16" x 5/8" (2 used) .
Nut, 3/4" (435)

(

(

(

(

(

(

(

(

(

(

(

(

(

f

N 14639 N (
12H 318 (
N 100079 (
N 14274 N (
AN 12709 N (
N 14273 N (
18 14H 821 (
19 14H 760 {
20 24H 1370 (
21 B 11331 B (
(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

[l o
Novu

22 N 100101
23 J 17825 N
24 26H 23
25 AN 100756
AN 100755
AN 13020 N
26 N 100129
27 14H 785
28 N 14269 N
29 AN 100087
30 19H 2076
31 12H 303
32 N 14304 N
33 AN 100763
AN 100762
13018 N
14302 N
10218 N
10216 N
37 10217 N
38 14303 N
39 19H 1813
40 14H 7%

34
35
- 36

ZZZZZE

vvvvs.lvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvgvvv ~

PC-1056-(Feb-68) Litho in U, S,A,



Attachments, Corn -- 335 and 435

17

~<

mqomawan

MAIN DRIVE
(335 on 55 Combine)

Part No.
3H 1503
12H 301
14H 809
24H 1346
N 32237 N
AN 31211 N
24H 1341

34H 293
34H 337
N 100099
N 14845 N
19H 1944
12H 304
14H 812
E 12348E
JD 9803
N 100090
JD 7759
N 14846 N
24H 1353
19H 1815
N 14287 N
AN100138

JD 8576
JD 9275
AN100158
AN100148

AN 101062

—_~ FUNMTNINIT NN SN S P G, IS S, o, PN SN P NN PN SN P o, N o e, P P

Serial No.
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Description

Bolt, cge., 1/2" x 2-1/2"

Washer, lock, 1/2"

Nut, 1/2%

Washer, 17/32" x 1-3/4" x . 120"

Sleeve, tightener bearing

‘Sprocket, tightener, 15-tooth (3 used)

Washer, 17/32" x 15/16" x . 060"

Chain, roller, type 60, 3/4" pitch, 108 links (assemble from two
AB1288H, four B5S234H, and four B5235H)

Pin, spring, 3/16" x 2-1/2"

Pin, spring, 5/16" x 2-1/2"

Shaft, pivot

Sprocket, drive, 23-tooth

Screw, cap, 3/8" x 2-3/4"

Washer, lock, 3/8"

Nut, 3/8%

Seal, bearing (2 used)

Bearing (2 used)

Hub, pivot sheet sprocket

Fitting, grease, straight, 1/8"

Sprocket, countershaft, 28-tooth

Washer, 9/16" x 2-1/4" x . 134"

Screw, cap, 1/2" x 1-1/4" (3 used)

Sprocket, 21-tooth

Shaft and hub assembly

Chain, roller, type 60, 3/4" pitch, 81 links (assemble from three
AB1290H, one AB1288H, and one B5321H)

Collar, bearing (2 used)

Bearing (2 used)

Bearing assembly

Sprocket and hub assembly, 21-tooth (illustrated) (for machines
without feed housing trash mover)

Sprocket assembly, double, 13-tooth and 21-tooth (for machines
with feed housing trash mower) .

PC-1056-(Feb-68) Litho in U,S.A,"



18 Attachments, Corn -- 335 and 435

MAIN DRIVE
{335 on 95 and 105 Combine) i

N 17626 29

Key Part No. Serial No. Description

1 34H 293 ( - )  Pin, spring, 3/16" x 2~-1/2"

2 34H 337 ( - )  Pin, spring, 5/16" x 2-1/2"

3 N 100099 ( - )  Shaft, pivot

4 19H 1944 ( - )  Screw, cap, 3/8" x 2-3/4"

S 12H 304 ( - ) Washer, lock, 3/8"

6 14H 812 ( - ) Nut, 3/8"

7 tiesescccecs ( - ) Chain, roller, from combine to corn. attachment, type 80, 1"

pitch; 86 links (assemble from one AT2767H, one AJ2766H, one
AJ2765H, and one J4217H)

Screw, cap, 3/8" x 1" :

Screw, cap, 3/8" x 2-1/2"

Bracket, tightener

Sprocket, tightener, 13-tooth

Fitting, grease, straight, 1/4"

8 19H 1731
9 19H 2116
10 H 34683 H
11 H 11397 H
12 JD 7797
H

13 34681 H Sprocket, drive, 16-tooth

14 H 34680 H Key

15 H 11398 H Hub

16 24H 1313 Washer, 13/32" x 1-3/4" x , 060"
17 P 41011 H Stud

18 JD 7450
19 JD 7500
20 N 14184 N
21 E 12348 E
22 JD 9803
23 N 100090
24 JD 7759
25 24H 1353
126 12H 301
.27 19H 1815
28 . 24H 1341
i 29 N 32237 N
.30 24H 1346

Sleeve, bearing

Bearing, roller

Sprocket, 22«tooth (3 used)

Seal, bearing (2 used)

Bearing; needle (2 used)

Hub, pivot shaft sprocket

Fitting, grease, straight, 1/8"
Washer, 9/16" x 2-1/4" x , 134"
Washer, lock, 1/2" ’
Screw, cap, 1/2" x 1-1/4"
Washer, 17/32" x 15/16" x , 060"
Sleeve, tightener bearin

Washer, 17/32" x 1-3/4" x , 120"

o~ S S~ S P S, S, N S, T S, S S P P P G P S P P
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